



MODENA CENTRO PROVE s.r.l.

Sede legale e Laboratori: 41123 Modena (Italy) - Via Sallustio, 78
Tel. 059 822417 r.a. - Fax 059380281 - e-mail : info@modenacentroprove.it - www.modenacentroprove.com
C.C.I.A.A. Modena n. 228587 - Tribunale di Modena n° 2231 - C.F. e P. IVA n. 01592020364

MECCANICA

ECOLOGIA

CERAMICA

ALIMENTARE



Certificato n°
50 100 4582



Diploma
IWR/IT n°
30438

Inserito
nell'elenco della
Regione Emilia
Romagna per
autocontrolli
alimentari su
aceti, vini, mosti
e patate

*Notifica UE
n°01599 all'attività
di certificazione CE,
ai sensi della
direttiva
89/106/CE, su
piastrelle di ceramica
e relativi adesivi di
posa*

Riconosciuto dal
Ministero della
Sanità per le
analisi
sull'amianto



Socio



Membro



Socio

Unione Industriali
Modena



Iscritto

ASSOCIATO



ASSOCIATED

Modena, 10/09/12

To **DUNIN SP. ZO.O.**
UL. SOBIESKIEGO 62A
43-300 BIELSKO-BIALA SLASKIE PL

Attn.

MATERIAL and/or SAMPLE to be tested : NON SLIP GLASS MOSAIC;
Denomination of the Sample : NON SLIP GLASS MOSAIC;

Client Reference: Your delivery date:

Here attached, you will receive the Test Report of Serial No. **20123879/n**, which shows the results of tests required.

MODENA CENTRO PROVE

MODENA CENTRO PROVE
Giuseppe Sant'Unione
Director
Sant'Unione dr. Giuseppe

**MODENA CENTRO PROVE s.r.l.**

Sede legale e Laboratori: 41123 Modena (Italy) - Via Sallustio, 78
Tel. 059822417 r.a. - Fax 059380281 - e-mail : info@modenacentroprove.it - www.modenacentroprove.com
C.C.I.A.A. Modena n. 228587 - Tribunale di Modena n° 2231 - C.F. e P. IVA n. 01592020364

TEST REPORT: 20123879/1/A

Supplement to Test Report n. 20123879/1 of 10/09/2012

The present Test Report annuls and replaces Test Report n. 20123879/1 of 10/09/2012

Modena, 11/09/12

CUSTOMER	DUNIN SP. ZO.O. - - UL. SOBIESKIEGO 62A - 43-300 - BIELSKO-BIALA SLASKIE - PL
MATERIAL and/o SAMPLE to be tested	NON SLIP GLASS MOSAIC;
Denomination	NON SLIP GLASS MOSAIC;
Date of sample reception	23/08/2012;
Kind of test executed	Determination of Slipperiness
Referring standards	DIN 51097:1992
Shifting from standards	None
Equipment	Scivolosimetro (misuratore del grado critico di inclinazione) cod. MCP C23
Calibration	Taratura n. 06 del 28/04/2012
Subcontracted phases	None
Sampling made by	Customer

*The test results showing in this Report are only referred to the sample taken by our staff or supplied by the Customer. He commits himself to reproduce integrally this document. Partial reproduction is forbidden.
The times of retain of the samples was indicated in the offer related to the test report.*

Examiner

P.I. Rebutini Matia
Examiner

P.I. Fili Thomas

MODENA CENTRO PROVE

Ceramic Dept. Responsible
P.I. De Pasquale Roberto

MODENA CENTRO PROVE

Director
Sant'Unione dr. Giuseppe

**MODENA CENTRO PROVE s.r.l.**

Sede legale e Laboratori: 41123 Modena (Italy) - Via Sallustio, 78
Tel. 059822417 r.a. - Fax 059380281 - e-mail : info@modenacentroprove.it - www.modenacentroprove.com
C.C.I.A.A. Modena n. 228587 - Tribunale di Modena n° 2231 - C.F. e P. IVA n. 01592020364

DETERMINATION OF SLIPPERINESS

Beginning date : 09/03/2012

Analysis ending date : 09/04/2012

SAMPLE : Glass mosaic marked « NON SLIP GLASS MOSAIC »

A person walks backwards and forwards barefoot across the tiles to be tested, the inclination of which is increased by about 1° per second; the angle of inclination at which the person is no longer in conditions of safety is defined as the slip angle. The surface is wet continuously with a solution (1 g/l of wetting agent + water).

RESULTS

- Sample dimensions (length, width) : 1x 0.5 (m)
- Grout substance : mortar
- D of profiles : none

- SLIP ANGLE : 22,5°
- CLASSIFICATION : B (A+B)

CLASSIFICATION

Total Average Values	Group Classification
< 12	0
≥ 12°	A
≥ 18°	B
≥ 24°	C

Examiner
Roberto
P.I. Rebutini Matia

Examiner
Thomas
P.I. Fili Thomas

MODENA CENTRO PROVE
Roberto
Ceramic Dept. Responsible
P.I. De Pasquale Roberto

MODENA CENTRO PROVE
Giuseppe
Director
Sant'Unione dr. Giuseppe